
CSE study on pollution of Bandi river by textile industries in Pali town                                    1 

 

 
CSE study on pollution of Bandi river by textile industries in Pali town 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
May 2006 
 
 
Centre for Science and Environment 
41, Tughlakabad Institutional Area 
New Delhi-110062 
 
 
 
 
 
 
 
 
 



CSE study on pollution of Bandi river by textile industries in Pali town                                    2 

 

Contents  
 
 
A. Background................................................................................................................... 3 
B. What we have found.................................................................................................... 5 
C. What needs to be done?............................................................................................ 11 
References:...................................................................................................................... 13 
 



CSE study on pollution of Bandi river by textile industries in Pali town                                    3 

 

 
CSE study on pollution of Bandi river by textile industries in Pali 
town 
 
 
 
A. Background 
 
This paper is the result of a study conducted at the request of Sri Kisan Paryavaran 
Sangarsh Samiti, which is spearheading the cause of the farmers against the pollution of 
the Bandi river and groundwater in and around the town of Pali, by textile dyeing and 
printing industries. The Samiti, formed in 2004 has members drawn from around 50 
villages in and around Pali.  
 
The key issue of concern is that the textile printing and dyeing industries located in Pali 
town are discharging industrial effluents into the river Bandi, a non-perennial river with 
no flow in the lean season, thus severely contaminating both the river as well as the 
groundwater. There are more than eight hundred textile units in the city. Effluents from 
Pali flow about 55 km downstream, making the groundwater in several riverbank villages 
unfit for irrigation or drinking. 
 
Pali is one of the critically polluted areas identified by the Central Pollution Control Board 
in 1998. The industries here discharge a variety of chemicals, dyes, acids and alkalis 
besides heavy metals and other toxic compounds. Textile dyes are toxic, highly stable 
and do not degrade easily and are not removed by conventional wastewater treatment 
methods.1 According to a survey conducted by the Central Groundwater Board in 2004, 
the groundwater has turned alkaline and total dissolved solids, chloride, sulphate, 
sodium are very high in the groundwater rendering wells in the area unfit for drinking and 
even for irrigation. The soil in this area has also become hard and unfertile. In many 
sites heavy metals were also found2.  
 
According to the Rajasthan State Pollution Control Board (RSPCB) these units 
discharge approximately 34 million litres per day (mld) today.3 Since 1983, three 
common effluent treatment plants (CETPs) with a capacity to treat 22.5 mld of industrial 
effluent have been installed at the cost of Rs 8.13 crore. There are two units located at 
the Mandia road industrial area (CETP I and CETP II). These two CETPs receive 
wastewater from the Mandia road industrial area and the 130 units located at industrial 
area Phase I, Phase II, Mahaveer Udyog Nagar and Maharaja Shree Umaid mill and are 
connected to CETP III at Punayata Road.4   
 
The CETPs are managed and maintained by the Pali Water Pollution Control Research 
Foundation (PWPCRF) Trust, which is one of the very first co-operative pollution control 
measures in the country, and initiated by the industry itself. To run these plants, a 
pollution cess is levied on all industries. a 
 

                                                 
a A pollution cess of Rs. 65 per bale/100 kg cloth is levied and an average of Rs. 35 lakh per month is paid 
to the district administration. The cost of effluent treatment by the plants works out to Rs 67/1000 litre of 
industrial effluent. There is a proposal to increase the pollution cess to Rs 90 per bale. 



CSE study on pollution of Bandi river by textile industries in Pali town                                    4 

 

CSE staff visited the city and met officials from the pollution control board, industrialists 
other government officials. CSE staff also visited several villages along the river, 
downstream of Pali and met with farmers and common people to get a firsthand 
understanding of the problems of the farmers. CSE staff took samples of water from 
several points, ranging from CETPs, drains from industries, wells and hand pumps in 
villages downstream. These samples were tested for heavy metals in the CSE pollution 
monitoring laboratory.  
 
 
 
Map 1: Pali: its river, drains and villages, from where samples were collected 
 

 



CSE study on pollution of Bandi river by textile industries in Pali town                                    5 

 

 
B. What we have found 
 
1. Currently less than 45 per cent of the generated effluents are treated before 
disposal into the river.  
 
Based on the data provided by the state pollution control board, industries discharge 34 
mld into the Bandi river. The existing capacity of the three CETPs is 22.5 mld. If the 
CETPs were working at full capacity, these would treat roughly 66 per cent of the 
generated waste. However, currently, the CETPs operate at only 70% of their full 
capacity.  
 
Table 1: Capacity utilisation at the three Pali CETPs (September 2004-August 2005) 
 
CETP Volume of effluent 

treated (mld) 
Percentage of capacity 
utilised  

CETP I 4.65 87 
CETP II 5.12 63 
CETP III 4.62 51 
Total 14.39 67 

Source: Compiled from CETP analysis report of the PWPCRF Trust during 2004-05 
 
In other words, even assuming that the CETPs were designed and operated to treat the 
effluents before discharge into the dry river, the fact is that at the current rate, the 3 
plants treat only 42 per cent of the generated effluent of the city. As much as 20 million 
litres per day is discharged untreated into the river.  
 
The reasons for this are as follows: 
 
a. Inadequate and poorly maintained system to convey waste: There is no 
sewerage system in Pali to convey the entire waste to the treatment plants. There are 
only lined (Gandhinagar drain) or unlined drains that carry waste which are at places 
connected through pipes to the CETPs. For instance, the drain near Sumerpur bridge 
and the one near Parvati textiles lead to wastewater sumps, which are in turn connected 
through pipelines to the CETP inlet. However, the sumps as well as the pipelines are 
broken and thus leaking waste into the river.       
              
b. Industries are not connected to the treatment plants: Currently, there is no 
system to connect the unregulated industries to the common effluent treatment plant. 
According to RSPCB, out of the 860 textile units in Pali, 193 are not functional as on 
date and 151 industrial units are not connected to CETPs. These industries discharge 
the waste to the drains and to the river. 
 
2. The faulty design of the inlets to the CETPs means that there is no guarantee 
that even the 14.4 mld of waste is actually conveyed and treated  
 
The design of the inlet is such that it allows untreated waste to be bypassed into the river 
without being treated. For instance, at CETP III, effluent goes into the treatment plant 
through a gated intake point and a check-dam. However, the inlet is so poorly designed 
that whether the CETP works or not, untreated waste always find its way easily into the 
river. Again at the Mandia Road CETP, the inlet has a gate towards the river, allowing 



CSE study on pollution of Bandi river by textile industries in Pali town                                    6 

 

untreated waste to be bypassed, as happens whenever there is a power shut down for 
load shedding.  
 
Figure: Gandhinagar drain being partially tapped into CETP III  
and rest bypassed 
 

  
 
 
3. Even if all the waste is conveyed to the treatment plant, the efficiency of 
treatment is very poor 
 

a. Analysis of BOD values: Analysis of the data provided by CETP officials for 
September 2004-August 2005 shows that the BOD, COD and TSS values of the 
CETP II and CETP III are much higher than the norms set by the RSPCB. The 
tables given below show that the BOD values were in the range of 80-110 mg/l in 
CETP II and 40-110 mg/l in CETP III as against the norm of 30mg/l. This means 
the BOD values are between 2.5 to 4 times the norm in both these CETPs. 
However, average BOD values in treated effluents at the CETP I was within 30 
mg/l except for the month of September and November 2004. 

 
 
Graph 1: Comparison of BOD levels in treated effluents from CETPs 
 

0 

50 

100 

150 

200 

250 

Se
pt, 
04 

Oc
t, 
04 

No
v, 
04 

De
c, 
04 

Ja
n, 
05 

Fe
b, 
05 

Ma
r, 
05 

Ap
ril, 
05 

Ma
y, 
05 

Ju
ne, 
05 

Jul
y, 
05 

Au
g, 
05 

Months 

Va
lue 
in 
mg
/ l 

CETP I Effluent 
CETP II Effluent 
CETP III Effluent 
Standards 

 
Source: Compiled from CETP analysis report of the PWPCRF Trust during 2004-05 
 



CSE study on pollution of Bandi river by textile industries in Pali town                                    7 

 

 
b. Analysis of COD values: COD values were in the range of 420-480 mg/l in 

CETP II and  270-450 mg/l in CETP III as against the norm of 250mg/l. The COD 
values were above the norms by 1.1-2.0 times in these CETPs. Again, CETP I 
was found to release effluents with COD in the range of 226-310 mg/l, mostly 
within the norms. 

 
Graph 2: Comparison of COD levels in treated effluents from CETPs 

0

100

200

300

400

500

600

S
ep

t,
 0

4

O
ct

, 0
4

N
ov

, 0
4

D
ec

, 0
4

Ja
n,

 0
5

F
eb

, 0
5

M
ar

, 0
5

A
pr

il,
 0

5

M
ay

, 0
5

Ju
ne

, 0
5

Ju
ly

, 0
5

A
ug

,0
5

Month

V
al

ue
 in

 m
g/

l

CETP I
CETP II
CETP III
Standard

 
Source: Compiled from CETP analysis report of the PWPCRF Trust during 2004-05 
 
As you can see the BOD levels are higher than norms even when the plant is operating 
below capacity. In other words, not only do the CETPs treat less than half the waste 
generated, but the CETPs do not treat this waste adequately. The BOD limit met by the 
CETP could go high as 100 mg/l, which is much above the standard of 30 mg/l for 
discharge into a flowing water body.  
 
Why is CETP I better than the rest? 
The PWPCRF Trust explains the difference in performance due to the fact that fixed 
aerators are better in performance over floating aerators. Fixed aerators achieve better 
aeration and are easier to operate. The CETP II and III have floating aerators, perhaps 
due to the fact that floating aerators are more cost effective. However, their operation 
needs to be carefully controlled in order to get a good performance. Moreover, the CETP 
I has been designed to handle higher concentrations of BOD and COD.  
 
Why are the CETPs not functioning optimally? 
 

1. Outdated technologies and poor maintenance: The CETPs are operating on 
outdated technologies. At present, the CETPs are based on physico-chemical 
treatment followed by extended aeration and sedimentation. Lime, ferrous 
sulphate and polyelectrolyte are added to flocculate and coagulate the 
contaminants and finally these pollutants are trapped in sludge which is dried and 
disposed off in the nearby areas unscientifically. The only difference between 
CETP II and III and CETP I is the type of aerators. CETP II and III are fitted with 
floating aerators as compared to fixed aerator in CETP I. This technology is 
different from that adopted in CETPs operating in Delhi where dual media filters 
and activated carbon are used to remove organic and heavy metal pollution in 
industrial waste. The overall maintenance is also poor and most of the civil and 
mechanical infrastructure is in a bad state. Similarly there is no system available 



CSE study on pollution of Bandi river by textile industries in Pali town                                    8 

 

at CETP III to monitor and regulate the dosage of chemicals. It was also found 
that none of the CETPs have a power back up and hence at least 4 hours a day 
it remains non-functional. 

 
What does the PWPCRF Trust say? 
However, the PWPCRF Trust says that one of the main reasons for the failure of the 
CETPS in treating the waste adequately is the fact that the textile industry has recently 
changed its processing technologies, moving from processing cottons to synthetics and 
the nature of the dyes used, moving from alkaline dyes to acid and azo dyes. The 
CETPs, originally designed for alkaline dye removal, have not kept pace with this 
change and are thus unable to treat the wastewater effectively.  
 
But an analysis of data during September 2004- August 2005, showed that; 

♣ Influent pH was found to be well within design limits in all CETPs;  
♣ Influent BOD values were well within the design limits in CETP I; 

 
Influent values were not within limits in CETP II and III because the design values were 
fixed lower than for CETP I based on a pre feasibility study by the National 
Environmental Engineering Research Institute (NEERI), Nagpur.   
 
4. CETPs are not designed to treat the key pollutant, which is present in the waste 
namely heavy metals.  
 
Considering that textile industrial effluents are known to have toxic organic chemicals 
and metals like chromium, mercury and copper, they need to be properly treated at the 
CETP. Whereas, the CETPs in Pali have not been designed to monitor or treat heavy 
metals before they are let into the river. CSE also collected groundwater samples from 
villages of Jewadiya, Kerla, Sukarlai, Nehada dam and Phikaria village. (See map: 
location of sample wells/handpumps)  
 
Graph 3: Increase in levels of zinc and nickel at the treatment plant 

110.1

95.14

15.01

302.2

108.7

14.02
0.6 1.14

0

50

100

150

200

250

300

350

Zinc Nickel Arsenic Mercury

parameters

in
 m

g/
l

CETP-3 inlet, Gandhi Nagar Drain
CETP-3 Secondary clarifier outlet

 
Source: Pollution Monitoring Lab, CSE, New Delhi, April 2006  
 
 
 



CSE study on pollution of Bandi river by textile industries in Pali town                                    9 

 

 
CSE’s analysis shows that there is an increase in concentration of zinc (174 per cent) and 
nickel (14 per cent) and mercury by 90 per cent in the effluent of the CETP III as compared to 
the influents. This is because there is no treatment process for heavy metals and it is clear 
that heavy metal contamination is leaching from the accumulated sludge into the effluent. 
 
5. Even if all treatment is done, the standards for discharge are too lax as these 
have been designed for discharge of effluents into a flowing water body, not into a 
dry and seasonal river like Bandi 
 
The standard setting mechanism for discharge of industrial effluents set by the Central 
Pollution Control Board is meant for discharge into surface water where further dilution 
of the treated waste would take place. However, in the case of Pali, the Bandi river is a 
non-perennial river, which gets water only during the rains. Therefore, during the rest of 
the year, the river becomes a river of industrial effluent, directly polluting the 
groundwater table. As the CETPs are working towards the norms set by CPCB, there is 
an urgent need to revise the norms taking into account this issue. 
 
6. There is a lack of data, which impedes further action on policy design and 
implementation  
 
There is no accurate data available on the present water consumption, wastewater 
generation and quality of industrial effluents generated from the industries. The data on 
wastewater generation provided by the RSPCB is 34.5 mld in 2005, which is hardly 3 
mld higher than what was estimated by the Central Pollution Control Board in 19915.  
 
According to a NEERI study (1993)6, there are ten drains that crisscross the city and 